Example: tourism industry

NATIONAL MOWER COMPANY CROSS REFERENCE …

national mower company cross reference parts list old # new # year description a855 04520 thru 77 spring, brake return a855a 02603 thru 84 dust cap, 7/8 i.d."

Tags:

  Company, National, Cross, Reference, Mowers, National mower company cross reference

Information

Domain:

Source:

Link to this page:

Please notify us if you found a problem with this document:

Other abuse

Text of NATIONAL MOWER COMPANY CROSS REFERENCE …

NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionA302200033BUMPER, FRONTA30503609PULLEY, MOTORA306NOT AVAILABLE, USE PART 07036A307NOT AVAILABLEA3100360865 - 83PULLEY, ENGINE CLUTCHA31120013965 - 72FOOT REST, RIGHTA311A20014173 & UPFOOT REST, RIGHTA311B20014478 & UPFOOT BRAKE LOCKA311D0450878 & UPPARK BRAKE SPRINGA31220084165 - 74IDLER ARM, ENGINEA3140450365 - 74NOT AVAILABLE, USE PART 202437A3140450384 & UPNOT AVAILABLE, USE PART 202437A31520084465 - 74CLUTCH ROD, ENGINEA31603608PULLEY, ENGINE CLUTCHA31720018466 & UPARM, MAIN BELT IDLERA317A20067678 & UPBUSHING, 9/16 X 25/64""A3180450185 & UPSPRING, MAIN BELT IDLER ARMA31907023THRU 85GRIP, LEVER, 3/16 X 3/4""A320201447 GUARD, MAIN BELT, METAL PMA320A200845WASHERA321200846BELT GUIDE, MAIN PULLEYA32320085065 - 73BRACKET, BELTA32420085165 - 83CLUTCH LEVER, ENGINEA3250401265 - 68NOT AVAILABLE, USE PART 202436A3260401365 - 68KEY, WOODRUFF #11A3280703265 - 82THROTTLE, WIRE & CONDUITA329NOT AVAILABLE, USE PART 07032A330NOT AVAILABLE, USE PART 07032A331200208 KEY SQUARE, ENGINEA331P07040NOT AVAILABLE, USE PART 202210A33220085265 - 70MOUNTING RAIL (B & S)A333NOT AVAILABLEA334A02602DUST CAP, 3/4 "A334B02603DUST CAP, 7/8 "A334C02631DUST CAP, 1-1/8 "A335A02503-12WASHER, 1/8 X 3/4" "A335B02502-12WASHER, 1/16 X 3/4" "A335C02501-12WASHER, 1/32 X 3/4" "A336A02507-12WASHER, 1/8 X 7/8" DOZ"A336B02506-12WASHER, 1/16 X 7/8" DOZ"A336C02505-12WASHER, 1/32 X 7/8" DOZ"A337A02510-12WASHER, 1/8 X 1-1/8" ID DOZ"A337B02509-12WASHER, 1/16 X 1-1/8" ID DOZ"A337C02508-12WASHER, 1/32 X 1-18" ID DOZ"A33803924 BELT, ENGINE, A38V NOTCHEDA33903902BELT, DRIVE, B66A340200103BRAKE ROD UNITA340BNOT AVAILABLEA340K200854TUBE ASSEMBLY, MUFFLERA341200104 PEDAL, BRAKEA3420402187 - 90CLEVIS, - 90PIN, CLEVIS, 3/8 X 1-1/4"A345NOT AVAILABLEPage # 1NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionA345CNOT AVAILABLEA34907037 DECALS, SET, 68"A800F20013371 & UPBUSHING, PULL RODA802200932THRU 75SPRING, SEATA80307072THRU 72SEAT, PADDED (84)"A804B200762 MOTOR PULLEY, 3 GROOVEA804K200541 MOTOR PULLEY, 3 GROOVEA8050390565 - 68BELT, A42, REAR MOWERA8060392065 - 68NOT AVAILABLE, USE PART 03906A808A0703373 & UPINTERLOCK SWITCH, SPECIFY & UPKEY SWITCH, BRIGGS & STRATTONA808C0703573 & UPSWITCH, SAFETY, NORMALLY OPENA808DC07102 PLUG, WIRING HARNESSA808E0706185 - 91WIRING HARNESS, KOHLER & UPWIRE, BATTERY GROUNDA808G0716085 & UPWIRING HARNESS, B & S BELT, MAIN DRIVE, B85A810SD03909BELT, MAIN DRIVE, NOTCHED BX83A81204022THRU 77PIN, CLEVIS, 3/8 X 1-1/4"A81304021THRU 77CLEVIS, AVAILABLEA817ANOT AVAILABLEA818A65 - 68MOTOR BASE, BRIGGS & STRATTONA818ANOT AVAILABLE, USE PART 200339A818BNOT AVAILABLEA82220094265 - 68LEVER, FOOT BRAKEA82409033THRU 82SHIELD, MAIN BELT, INCL. R EXTA826200951THRU 73LEVER, HI-SPEED CLUTCHA827200861THRU 84NOT AVAILABLE, USE PART 06002A82720113565 - 83GUIDE BOLT, ENGINE BELTA82804501THRU 84SPRING, MAIN BELT IDLER ARMA82920095565 - 68BRACKET, REAR BELT SHIELDA830200957GUIDE, ENG. BELT, B & - 77ROD, HIGH SPEED CLUTCHA835200967PULLEY SHIELDA837200676BUSHING, 9/16 X 25/64""A838NOT AVAILABLEA83920096965 - 68ARM, HIGH SPEED IDLERA843ANOT AVAILABLEA84407034THRU 72KEY SWITCH, BRIGGS & STRATTONA845NOT AVAILABLEA84620097765 - 68BEARING SLEEVE, IDLERA849402508WASHER, 1/32 X 1-18" "A849B02509WASHER, 1/16 X 1-1/8" "A849C02510WASHER, 1/8 X 1-1/8" "A850A02501WASHER, 1/32 X 3/4" "A850B02502WASHER, 1/16 X 3/4" "A850C02503WASHER, 1/8 X 3/4" "A851A02505WASHER, 1/32 X 7/8" "A851B02506WASHER, 1/16 x 7/8" "A851C02507WASHER, 1/8 X 7/8" "A852200978KEY, ENGINE, SQUAREA85407023THRU 82GRIP, LEVER, 3/16 X 3/4""Page # 2NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionA85504520THRU 77SPRING, BRAKE RETURNA855A02603THRU 84DUST CAP, 7/8 "A856NOT AVAILABLEA857200546 GUIDE,BELT,ENGINE PULLEYA85820096773 - 80PULLEY SHIELDA861NOT AVAILABLEA862NOT AVAILABLEA863NOT AVAILABLEA8640452278 & 85SPRING, HI-SPEED PIVOT BRACKETA864A201144 BRACKET, MUFFLER GAURD,A864BNOT AVAILABLEA864CNOT AVAILABLE, USE PART 200858A864E20085885 7 UPCOVER ASSEMBLY, MUFFLERA864G20082385 & UPTUBE ASSEMBLY, MUFFLER, BRIGGSA868A20049079 & UPBRACKET, PARKING BRAKEA868B20098079 & UPHAND LEVER, PARKING BRAKEA868C20014385 & UPSPACER, PARKING BRAKEA86920098181 - 84BRACKET, ENG. PULLEY SHIELD, FA87020098281 -84BRACKET, ENG. PULLEY SHIELD, RA87120049382 & UPLEVER, FOOT BRAKEA87220049682 & UPBRACKET, FOOT BRAKE LEVERA87320049782 & UPROD, BRAKE LINKAGEA873B20097685 & UPBRACKET, ENGINEA87420098382 & UPSPACERA87520048882 & UPPIVOT, BRAKEA8760716682 - 85PIN, CLEVISA8770716482 - 85CLEVIS, BRAKE LINKAGEA8780210584 - 85BOLT, BRAKE LINKAGEA879200984THRU 86SUPPORT BRACKETA880200986THRU 84BRACKET, SOLENOIDA88120098785 & UPGUARD, MAIN CTS. PULLEYA883200988THRU 87BUMPERA8840706685 - 91FUEL TANK, METALA884A20098988 & UPBRACE, GAS TANKA884C20069385 - 91BRACKET, GAS TANKA884D0706885 - 91SHUT OFF, FUEL, METAL TANKA884E0714085 & UPGAS CAP, METAL TANKA884F0706785 & UPSTRAP,FUEL TANKA884G20033188 & UPGUSSET, GAS TANKA8850902885 - 90NOT AVAILABLE, USE PART 480059A885D0705885 - 91CAPLUGS, DASHBOARD (EACH)A885DX07119 CAPLUGSA8860705985 & UPCHOKEA8870706385 & UPMETER, HOURA8880706485 & UPMETER, AMPA8890707685 & UPDECALS (SET)AA30503609PULLEY, MOTORAA3060703687 & UP SEAT, PADDED - V560 (68")AA30720084076 - 83NOT AVAILABLE, USE PART 203717AA309B20008591 & UPLEFT FOOT RESTAA31220084275 - 83IDLER ARM, ENGINEAA315NOT AVAILABLEAA3280703283 - 87THROTTLE, WIRE & CONDUITPage # 3NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionAA329NOT AVAILABLE, USE PART 07032AA330NOT AVAILABLE, USE PART 07032AA333NOT AVAILABLEAA3380390488 & UPBELT, 6843 GATES, POWER RATEDAA80220084076 - 86NOT AVAILABLE, USE PART 203717AA802A200856PLATE, SEAT SPRING, NIAA80307072THRU 72SEAT, PADDED (84)"AA8050392169 & UPBELT, ENGINE, WISC A43/ BS A45AA8060392269 - 86BELT, TRANSPORT, A40AA808D07159THRU 84WIRING HARNESS, KOHLERAA81620093778 & UPPIVOT BRACKET, HIGH SPEEDAA82320094665 - 72ROD, FOOT BRAKEAA8240903383 - 85SHIELD, MAIN BELT, INCL. R EXTAA82620095274 - 82LEVER, HI-SPEED CLUTCHAA8270600285 & UPBUSHING SAE 841AA8280450185 & UPSPRING, MAIN BELT IDLER ARMAA829200956THRU 78BRACKET, BELT SHIELD REARAA830B20095887 & UPBELT GUIDE, BRIGGS & STRATTONAA830K20095987 & UPBELT GUIDE, KOHLERAA83320096378 - 82ROD, HIGH SPEED CLUTCHAA83620018468 & UPARM, MAIN BELT IDLERAA83803608PULLEY, ENGINE CLUTCHAA83920097069 - 77ARM, HIGH SPEED IDLERAA841NOT AVAILABLE, USE PART 07161AA8420716183 & UPTHROTTLE CONTROL, (COMPLETE)AA8430716183 & UPTHROTTLE CONTROL, (COMPLETE)AA856NOT AVAILABLEAA8640452383 & 85SPRING, HI-SPEED PIVOT BRACKETAA864A20054985 & UPBRACKET, MUFFLER GUARD, KOHLERAA864G20063985 & UPTUBE ASSEMBLY, MUFFLER, KOHLERAA868B0902785 & UPHAND LEVER,PARKING BRAKEAA87020098285 & UPBRACKET, ENG. PULLEY SHIELD, RAA879200985THRU 90LEVER, TRANSPORT CLUTCHAA88320034788 ONLYBUMPER, BOLT ONAA8860711091 & UPCABLE, CHOKEAB8060392287 & UPBELT, TRANSPORT, A40AB864A20082585 & UPANGLE, MUFFLER GUARD, SPECIFYAB88320034788 & UPBUMPER, BOLT ONAK3380390388 & UPBELT, 6844 GATES, POWER RATEDAK34820085587 & UPCOVER ASSEMBLY, MUFFLERAT32220084981 - 83GUARD, MOTOR PULLEYAT322D20084781 - 83BRACKET, MOTOR PULLEY GUARDAT833200964THRU 90LINK, TRANSPORT CLUTCHAT83920097187 - 89NOT AVAILABLE, USE PART 200973AT839D20053091 & UPGUIDE, BELT, PULLEYAT85820096781 - 84PULLEY SHIELDAT858A20097985 & UPSHIELD, BK. PLATE, ENG. PULLEYAT858B0503785 & UPSTUD, MOTOR PULLEY, KOHLERAT858C0804985 & UPNOT AVAILABLE, USE PART 202445AT858E200543 BRACKET,ENGINE PULLEY,LOWERAT858F200544BELT GUIDE, ENGINEAX320G200221NOT AVAILABLEAX32220084981 - 83GUARD, MOTOR PULLEYPage # 4NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionAX3280703288 & UPTHROTTLE, WIRE & CONDUITAX328A0712788 & UPWIRE & CONDUIT, ONLYAX33320085382 & UPBELT GUIDE, IC ENGINE ONLYAX8030707287 & UPSEAT, PADDED (84)"AX803A07101 SEAT, ADJUSTERAX80603922THRU 90BELT, TRANSPORT, A40AX82120094173 - 77BRAKE CRANKAX823A20094773 - 77ROD, FOOT BRAKE, LEFT REARAX823B20094873 - 77ROD, BRAKE, RIGHT FORWARDAX823C20094978 - 81ROD, BRAKEAX8240903386 & UPSHIELD, MAIN BELT, INCL. R EXTAX82620095383 - 86LEVER, HI-SPEED CLUTCHAX83320096583 - 86ROD, HIGH SPEED CLUTCHAX839200972THRU 86NOT AVAILABLEAX8410716187 ONLYTHROTTLE CONTROL, (COMPLETE)AX841A0716288 - 90THROTTLE CABLE & CONDUITAX841B07163KNOB, THROTTLE CONTROLAX85820096785 - 87PULLEY SHIELDAX8640452586 ONLYSPRING, PEDALAX87920053187 & UPSUPPORT PIVOTAX88509052DASHBOARDAX885A20076691 & UPBRACKET,DASHBOARD,FORMEDAY322D20084876 - 88MOUNTING BRACKET, PULLEY GUARDAY348B07027NOT AVAILABLEAY82620051287 & UPPEDAL, TRANSPORTAY8580903187 & UPSHIELD, PULLEYAZ8060391390 & UPBELT, TRANSPORT CLUTCHAZ8330802691 & UPNOT AVAILABLE, USE PART 202444AZ83920097390 & UPARM, HIGH SPEED IDLERAZ8410711291 & UPTHROTTLEAZ8640452487 & UPSPRING, PEDALB302200196THRU 85SPINDLE ASSEMBLY, RIGHT HANDB30306001NOT AVAILABLE, USE PART 201961B304200861THRU 84NOT AVAILABLE, USE PART 06002B30504003NOT AVAILABLE, USE PART 202374B307200864NUT, TIE ROD, 5/8"B308200865THRU 76CLEVISB309NOT AVAILABLEB310NOT AVAILABLEB311NOT AVAILABLEB31207129TIRE, ONLY, X 6"B31320086965 - 70SHAFT, STEERING, 27-7/8"B314200199 COLLAR, STEERING SHAFTB31520087165 - 70HANDLE BAR ASSEMBLYB31720020388 & UPBRACKET - THROTTLE CONTROLB80120099165 - 82STEERING SECTORB80206018THRU 82BUSHING, 1-1/8 X 3/4" X 1""B803NOT AVAILABLEB804NOT AVAILABLEB80520099465 - 82WRIST PIN, STEERING, THREADEDB806NOT AVAILABLEB80720099665 - 82SHIM, STEERING SCREW CAPB8080716865 - 82STEERING WHEELPage # 5NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionB808A0716983 & UPCAP, STEERING WHEELB8090403365 - 82WOODRUFF KEY, NO. 91B8100260665-82THRUST WASHER, STEERING SCREWB8120601978 - 82BUSHING, STEERINGB816200350 FRONT AXLE UNITB81705016COLLAR, AXLE PIVOT BAR ENDB81720099978 - 82LOCK COLLARB817A201000PIN, AXLE COLLARB81806008NOT AVAILABLE, USE PART 201960B81920100165 - 82KING PIN, RIGHTB820200359 KING PIN, LEFTB82207001 TIE ROD COMPLETEB82307139 TIE ROD END, LEFTB824201002NOT AVAILABLE, USE PART 200674B825ANOT AVAILABLEB825BNOT AVAILABLEB826NOT AVAILABLE, USE PART 200822B827NOT AVAILABLEB828NOT AVAILABLEB828ANOT AVAILABLEB828BNOT AVAILABLEB829NOT AVAILABLEB831NOT AVAILABLEB8320905483 7 UPBALL JOINT, DRAG LINKB833A0714183 & UPNOT AVAILABLEB833D0715783 & UPSTUD - NUT & LEVERB833H07153NOT AVAILABLEB833J0715283 & UPNOT AVAILABLEB833K0715883 & UPSHAFT, S123224-A1B833L0714483 & UPNOT AVAILABLEB833M0714683 & UPNOT AVAILABLEB833N0714983 & UPNOT AVAILABLEB833O0715083 & UPNOT AVAILABLEB833Q0715583 & UPLEVER, 474072-A1B8340701983 & UP1 1/2 SADDLE CLAMP"B835NOT AVAILABLEB835D201003 BRACKET, DASHBOARDB836200505CAP,SAFETY SWITCHB836C04507NOT AVAILABLE, USE PART 202438B837200779NOT AVAILABLEBB30020018671 & UPNOT AVAILABLE, USE PART 201427BB30120019386 & UPSPINDLE ASSEMBLY, LEFT HANDBB30220019686 & UPSPINDLE ASSEMBLY, RIGHT HANDBB30406114THRU 79NOT AVAILABLEBB3090901471 & UPDRAG LINK, COMPLETEBB31107128WHEEL, FRONT, ONLY (NO TIRE)BB31207038 WHEEL & TIRE, FRONTBB31320087071 & UPSHAFT, STEERING, 22-5/8BB31520087271 & UPHANDLE BAR ASSEMBLYBB8020601073 - 84BUSHING, 1-1/6 "BB80320099365 - 82STEERING SCREWBB80620099580 - 82CAP, STEERING SCREWBB80720099765 - 82SHIM, STEERING SCREW, THINPage # 6NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionBB807A20099865 - 82SHIM, STEERING SCREW, THICKBB8080707183 - 91STEERING WHEEL, SPLINED SHAFTBB81920035483 & UPKING PIN, RIGHTBB8260902383 & UPNOT AVAILABLE, USE PART 202373BB826C20082265 - 82DRAG LINKBB8280611368 & UPBEARING, BALL, FLANGE, 7/8 ID"BB82907171THRU 86FRONT WHEEL, W/BRG., LESS TIREBB8300708987 & UPNOT AVAILABLE, USE PART 202466BB83520100485 - 90BRACKET, SUPPORTBX3040611278 & UPBEARING, BALL, FLANGE, 3/4 ID"BX3090901471 & UPDRAG LINK, COMPLETEBX309A200867DRAG LINK, BALL JOINTBX309B200868DRAG LINK, RODBX31320009488 & UPSHAFT - STEERINGBX31520020088 & UPSTEERING WHEELBX8020600985 & UPBUSHING SAE 841BX8290713887 & UPFRONT WHEEL, W/BRG., LESS TIREBX83520049887 & UPBRACE, STEERINGBY3040600285 & UPBUSHING SAE 841BY306A20086389 & UPCLEVISBY30804024CLEVIS BY308BY308B20086677 & UPCLEVIS, THREADED, TIE RODC30120023465 - 68COVER, DIFFERENTIAL, INSIDEC30220006565 - 68COVER, DIFFERENTIAL, OUTSIDEC303200066 BULL GEAR ASSEMBLYC3040600465 - 68BUSHING, BULL GEAR C304C30520006965 - 68PINION, DIFFERENTIALC306NOT AVAILABLEC307200070 INTERMEDIATE SHAFT UNITC30820005465 - 68GEAR, SHIFTING, 11TC309200055 COUNTERSHAFT, SHIFTINGC31004008ROLL PIN, 5/16 X 1-1/8""C3110610165 - 68BEARING, NEEDLE, 7/8 "C312200875NOT AVAILABLE, USE PART 03618C312A200876NOT AVAILABLE, USE PART 03618C313200056 CARRIER UNIT, COUNTERSHAFTC3140610265 - 68BEARING, NEEDLE, 3/4 "C316200877KNOB, SHIFTERC32020005065 - 68GEAR, REVERSE & BSHGC320A20087965 - 68WASHER, REVERSE GEARC3210600365 - 68BUSHING, REVERSE GEAR C321C32220004965 - 68SHAFT, REVERSE GEARC32320005165 - 68SLIDING WASHER, DIFFER. CASEC324200075 REAR AXLE WELDMENTC325200079 HUB, WHEEL, RIGHT REAR,C32620088065 - 68OIL SEALC3270600565 - 68BUSHING, WHEEL HUB, RIGHTC328200090 HUB, LEFT REAR WHEELC3290700365 - 68GASKET, BACK PLATE COVERC3300700965 - 68 GASKET SET, 1-07009 1-07011C3310701165 - 68NOT AVAILABLE, USE PART 07009C332A06103BEARING, NEEDLE, 1-3/8 "C332B20088165 - 70BEARING, AXLE, LEFT REARPage # 7NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionC332C200088 SLEEVE, BEARING, AXLEC334NOT AVAILABLEC334L07130 LUG TIRE, WHEEL & TIRE, REARC33520009765 - 68BRAKE DRUMC33620009965 - 68BAND, BRAKE WITH LININGC336B20010165 - 68BRAKE BAND LININGC33720010265 - 68LEVER, BRAKE BANDC339B0350265 - 68O-RING, 7/8"C339C03504O-RING, 1-1/8"C339D03505NOT AVAILABLE, USE PART 03510C340A0401165 - 68LOCK RING, 3/4"C340B0402065 - 68LOCK RING, 7/8"C341B07131PLUG, PLASTICC342A02602DUST CAP, 3/4 "C342B02603DUST CAP, 7/8 "C342C200680NOT AVAILABLE, USE PART 02510C343A0401265 - 68NOT AVAILABLE, USE PART 202436C343B0401365 - 68KEY, WOODRUFF #11C3470713265 - 68GASKET, SPLITC34820006165 - 68STOP DISC, SHIFTERC34920088265 - 73CARRIER, SHIFTERC3500801065 - 68U-BOLT, SHIFTERC35120088565 - 73LOCK, SHIFTER PAWLC35220088665 - 73SPRING, SHIFTER PAWLC35320088865 - 73ROD, SHIFTER PAWLC35420009565 - 68COLLAR, REAR AXLEC3550401665 - 68ROLL PIN, 1/4 X 1-3/4""C356200096CAP, AXLE, LEFT ENDC357B20082165 - 68SHIM, AXLE, LEFT END, 1/16"C357C20068765 - 68NOT AVAILABLE, USE PART 09046C357D200688NOT AVAILABLE, USE PART 09047C35820088965 - 68LOCK BOLT, SHIFTER PAWLC359200890WASHER, AXLE, LEFTC36002609SPACER, AXLE, LEFT ENDC361A02607WASHER, AXLE, OUTSIDE 1/8"C361B02608WASHER, AXLE, OUTSIED, 1/16"C36202605WASHER, REVERSE GEARC363200891SPACER, AXLE BEARING, - 68COVER, DIFFERENTIAL, INSIDEC80220006565 - 68COVER, DIFFERENTIAL, OUTSIDEC80320100565 - 68BULL GEAR ASSEMBLYC8040600465 - 68BUSHING, BULL GEAR C304C80520006965 - 68PINION, DIFFERENTIALC807NOT AVAILABLEC80820005465 - 68GEAR, SHIFTING, 11TC81004008ROLL PIN, 5/16 X 1-1/8""C8110610165 - 68BEARING, NEEDLE, 7/8 "C8120362165 - 68STEP PULLEYC8140610265 - 68BEARING, NEEDLE, 3/4 "C8160708165 - 68NOT AVAILABLE, USE PART 07024C8190451365 - 68SPRING SHIFTERC82020005065 - 68GEAR, REVERSE & BSHGPage # 8NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionC820A20087965 - 68WASHER, REVERSE GEARC8210600365 - 68BUSHING, REVERSE GEAR C321C82220004965 - 68SHAFT, REVERSE GEARC822A0261213/32 ID X 1 OD X 1/4C82320005165 - 68SLIDING WASHER, DIFFER. CASEC824NOT AVAILABLEC825E20101365 - 68SPLIT DISCC82620088065 - 68OIL SEALC8270600565 - 68BUSHING, WHEEL HUB, RIGHTC828NOT AVAILABLEC8290700365 - 68GASKET, BACK PLATE COVERC8300700965 - 68 GASKET SET, 1-07009 1-07011C8310701165 - 68NOT AVAILABLE, USE PART 07009C83206104THRU 67BEARING, BALL, 1-3/8 "C832E20101568 ONLYBEARING, REAR AXLE, RIGHTC832F20101665 - 68BEARING, REAR AXLE, LEFTC833NOT AVAILABLEC834NOT AVAILABLEC83520009765 - 68BRAKE DRUMC83620009965 - 68BAND, BRAKE WITH LININGC836B20010165 - 68BRAKE BAND LININGC83720010265 - 68LEVER, BRAKE BANDC839C0350465 - 68O-RING, 1-1/8"C839D0350565 - 68NOT AVAILABLE, USE PART 03510C840A0401165 - 68LOCK RING, 3/4"C840B0402065 - 68LOCK RING, 7/8"C8420260265-68DUST CAP, 3/4 "C842A02602DUST CAP, 3/4 "C842B0260365-68DUST CAP, 7/8 "C843A0401265 - 68NOT AVAILABLE, USE PART 202436C843B0401365 - 68KEY, WOODRUFF #11C8470713265 - 68GASKET, SPLITC84820006165 - 68STOP DISC, SHIFTERC84920088265 - 68CARRIER, SHIFTERC8500801065 - 68U-BOLT, SHIFTERC85220088665 - 68SPRING, SHIFTER PAWLC85420009565 - 68COLLAR, REAR AXLEC857B20082165 - 68SHIM, AXLE, LEFT END, 1/16"C857C20068565 - 68NOT AVAILABLE, USE PART 09046C857C20068765 - 68NOT AVAILABLE, USE PART 09046C85820088965 - 68LOCK BOLT, SHIFTER PAWLC87550401665 - 68ROLL PIN, 1/4 X 1-3/4""CC306200874RETAINER, RINGCC31607007GRIP, SHIFTER, 1/4 X 1"CC325E200084 SEAL, DISC-SPLIT, WHEEL HUBCC32603503SEAL, OILCC34920088374 - 77CARRIER, SHIFTERCC349D200884SLIDECC35220088774 - 77SPRING, SHIFTERCC80620100665 - 68RETAINING RING, PINIONCC82620088067 - 68OIL SEALCX31203618PULLEY, STEPCX316200878GRIP, HANDLEPage # 9NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionCX33206104THRU 67BEARING, BALL, 1-3/8 "CX332B0610471 & UPBEARING, BALL, 1-3/8 "CX3520450278 & UPSPRING, SHIFTER LEVERCY349A20006378 & UPCARRIER, SHIFTERCY349B20006478 & UPLEVER, SHIFTERCY349C20067578 & UPBUSHING, SHIFTER LEVER SPRINGCY349D20067678 & UPBUSHING, 9/16 X 25/64""D300200154HOUSING, MAIN COUNTERSHAFTD301200157COUNTERSHAFT, MAIND302200158 STEP PULLEY, MAIN COUNTERSHAFTD30403606PULLEY, HIGH SPEEDD30520089265 - 69PIVOT, IDLERD30620089565 - 74IDLER ARM, LOWER COUNTERSHAFTD30703607PULLEYD30920089765 - 74ROD, COUNTERSHAFT IDLERD31020089965 - 74SPRING, ROD, CONTERSHAFT IDLERD325200167 LEVER, LOWER COUNTERSHAFTD32620090165 - 74CARRIER, LOWER COUNTERSHAFTD327200135 COUNTERSHAFT, LOWERD32803603PULLEY, DRIVE, LOWER CTSD32903604PULLEY, MOWER, LOWER CTSD33006105BEARING, LOWER COUNTERSHAFTD331200136 BELT GUIDE, LOWER CTS PULLEYD332200902THRU 79BELT GUIDE, WING MOWERD3330702386 & UPGRIP, LEVER, 3/16 X 3/4""D33503901BELT, A29, COUNTERSHAFTD33620016384 7 UPLEVER, ENGINE DRIVE CLUTCHD33720020684 & UPNOT AVAILABLED33820090384 & UPBRACKET, BELT GUARDD34020018284 & UPCOLLAR, LOCK, 1-1/16 "D3410450384 & UPNOT AVAILABLE, USE PART 202437D34320017684 & UPARM, COUNTERSHAFT IDLERD34420017984 & UPARM, ENGINE CLUTCHD3460204384 & UPGUIDE, BELTD34720090484 & UPBRACKET, IDLER PIVOTD349200170 ROD, COUNTERSHAFT CLUTCHD801NOT AVAILABLED802NOT AVAILABLED804NOT AVAILABLED80520102165 - 68COUNTERSHAFT, WELDED COLLARD808200374 CLUTCH JAW, SLIDINGD809NOT AVAILABLE, USE PART 200698D81005022PIN, CLUTCH, REAR MOWERD81120102365 - 68GUIDE, CLUTCH BELL CRANK, WINGD813200382 BELL CRANK, CLUTCH, WING MOWERD813C07007GRIP, SHIFTER, 1/4 X 1"D814NOT AVAILABLE, USE PART 07048D814A07049 LINK, MAIN CONNECTINGD81503615PULLEY, COUNTERSHAFT, BC50 7/8D815SD0361387 & UPPULLEY, CTS., (SLOW DOWN)D81604511SPRING, BELL CRANK, WING MOWERD818200371 BEARING CARRIER, LOWER SHIELD, WING MOWER PULLEY, # 10NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionD820200385 SHIELD, WING MOWER PULLEY,LEFTD8240451473 - 77SPRING, CLUTCH HANDLED825C0902665 - 68SHIM, CLUTCH SHAFT CARIER,1/32D826NOT AVAILABLED827NOT AVAILABLED82803622THRU 85NOT AVAILABLE, USE PART 202863D82906117THRU 85 BEARING, CLUTCH PULLEYD83004526THRU 85LOCK RING,D83107174THRU 85NOT AVAILABLE, USE PART 202834D832201025THRU 85CLUTCH SLIDE PLATED833NOT AVAILABLE, USE PART 201026D834201028THRU 84FINGER ADJUSTER, CLUTCHD834B201027THRU 84PLUG, BRASSD83520102965 - 73CLUTCH THROWOUTD836NOT AVAILABLE, USE PART 201030D83703103SPROCKET, CLUTCHD838NOT AVAILABLED839201033SLEEVE, CLUTCH BELL CRANKD840NOT AVAILABLE, USE PART 201036D840B201035THRU 85 BRASS YOKE CLUTCHD84120103965 - 68LINK, CLUTCHD84220104278 - 82LEVER, CLUTCH (ALSO 1969)D8430708165 - 68NOT AVAILABLE, USE PART 07024D84420104465 - 68BELT GUIDE, CLUTCH SHAFTD845201047THRU 85 SPACER, CLUTCH PULLEY BEARINGD846201048THRU 85WASHER, CLUTCHD846ANOT AVAILABLED84804515THRU 85 SPRING, CLUTCH RELEASED849NOT AVAILABLED850201051SHIM, MAIN CLUTCHD85120105269 ONLYSHIELD, CLUTCH SHAFTD852201134SPRING, MAIN CLUTCH LEVERD853NOT AVAILABLED854201053THRU 86ARM, CLUTCH BELL CRANKD85520105578 & UPSPACERD856201056THRU 90SHAFT, IDLER PIVOTD8570402187 - 90CLEVIS, - 90PIN, CLEVIS, 3/8 X 1-1/4"D85920105787 - 90CLUTCH PIVOT CARRIER, LEFTD859C0600685 & UPBUSHING SAE 841D86020105887 - 90CLUTCH PIVOT CARRIER, RIGHTD86120105987 - 90IDLER ARM, MAIN MOWING CLUTCHD8620203687 & UP5/16-24 X HHCSD86303623THRU 90PULLEY, MOWING CLUTCHD863A0505287 & UPSPACERD8640361487 & UPPULLEYD8650390887 & UPBELT, MAIN MOWER CLUTCH,D86720073591 & UPLEVER, TRANSPORT CLUTCHD86820073991 ONLYIDLER ARM, MOWING CLUTCHD86920074091 & UPCLUTCH PIVOT CARRIERD87020074291 & UPSHAFT IDLER PIVOTDD3030600685 & UPBUSHING SAE 841DD30520089370 - 75PIVOT, IDLERPage # 11NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionDD30620089675 - 83IDLER ARM, LOWER COUNTERSHAFTDD30920089875 - 83ROD, COUNTERSHAFT IDLERDD32620012875 7 UPCARRIER, LOWER COUNTERSHAFTDD33920016584 & UPROD, MAIN CLUTCH, UPPERDD3420802184 & UPNOT AVAILABLE, USE PART 202443DD347200173 BRACKET IDLER PIVOTDD34820017284 & UPROD, COUNTERSHAFT IDLERDD80306110THRU 77BEARING, SEALED, 7/8 "DD803A0611078 & UPBEARING, SEALED, 7/8 "DD8060450669 & UPSPRING, CLUTCH, RMDD8070502869 & UPNOT AVAILABLE, USE PART 202375DD8090310485 & UPNOT AVAILABLE, USE PART 200698DD81120102469 - 89GUIDE, CLUTCH BELL CRANK, WINGDD8120601073 - 84BUSHING, 1-1/6 "DD8140704869 & UPCHAIN, CTS #50X42PDD82820101468 ONLYHUB, WHEEL, LEFTDD833NOT AVAILABLE, USE PART 201026DD83420102885 - 86FINGER ADJUSTER, CLUTCHDD83520102974 & UPCLUTCH THROWOUTDD836201030THRU 85SHAFT,DD836D201031THRU 85SLEEVEDD836E201032THRU 85NOT AVAILABLE, USE PART 05032DD839201034SLEEVEDD84020103669 - 71BELL CRANK, CLUTCH COMPLETEDD84120104069 ONLYLINK, CLUTCHDD842NOT AVAILABLEDD844NOT AVAILABLEDD85120105270 - 77SHIELD, CLUTCH SHAFTDD853201119THRU 86COVER, MAIN CLUTCH CHAINDD85420105487 & UPCARRIER, CLUTCH BEARINGDD8630361791 & UPIDLER ASSY, MAIN MOWING CLUTCHDD8650390887 & UPBELT, MAIN MOWER CLUTCH,DD86820080492IDLER ARMDT84020103685 - 86BELL CRANK, CLUTCH COMPLETEDT84120104185 - 86LINK, CLUTCHDT84220104385 & UPLEVER, CLUTCHDT85220036978 & UP CARRIER, CLUTCH BRG. RIGHTDU85320075691 & UPBRACE, BELT GUIDEDW85320063191 & UPGUARD, CHAINDX30520089475 - 83PIVOT, IDLERDX31020090075 - 83SPRING, ROD, COUNTERSHAFT IDLEDX80520037369 & UP COUNTERSHAFT, LOWER, 20-1/4"DX8060451085 & UPSPRING, COUNTERSHAFTDX811200377 GUIDE, CL. BELL CRANKDX8120600985 & UPBUSHING SAE 841DX83320102685 & UPCLUTCH FINGERDX83620036887 & UP SHAFT, CLUTCHDX840NOT AVAILABLEDX841NOT AVAILABLEDX84220104384 ONLYLEVER, CLUTCHDX84420104571 - 77BELT GUIDE, CLUTCH SHAFTDX844A200396 GUIDE, Belt, Clutch ShaftDX844B02101NOT AVAILABLE, USE PART 08047Page # 12NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionDX844C201046PINDX8512011 1878 & UPSHIELD, CLUTCH SHAFTDX85320113387 - 90COVER, MAIN CLUTCH CHAINDX860B200503ADAPTER, MOTOR BASEDX86120051891 ONLYIDLER ARMDX8650391291 & UPBELT, MOWING, MAIN CLUTCHDY8030610978 7 UPBEARING, PILLOW BLOCK, 7/8 ID"DY84120104178 - 84LINK, CLUTCHDY85320039091 & UPRETAINER, BELT MAIN CLUTCHDZ8410801587 & UPNOT AVAILABLE, USE PART 202442DZ841A0452784 & UPNOT AVAILABLE, USE PART 202439DZ84220050987 & UPLEVER, MAIN MOWING CLUTCHDZ842D0601288 & UPBUSHING,DZ844200395 BELT GUIDE, COMPLETEDZ85320039291 & UPGUIDE, BELT, MAIN CLUTCHDZ8650391491 & UPBELT, MOWING CLUTCHE301C07039GRIP, HANDLE, 3/8 X 1-1/4""E303200237 PIVOT TUBE, REAR MOWERE30420081492 & UPHINGE, SEATE30520081892 & UPMOUNT, SEATE305E20044992 & UPWASHER, SEAT SPRINGE30903607PULLEYE3100390565 - 68BELT, A42, REAR MOWERE31120091365 - 69SPRING, REAR MOWER IDLERE314200123BUSHING, PULL YOKEE315200223 FRAME, REAR MOWERE315I200230 NUT, BED KNIFE FRAMEE316200231 BED KNIFE FRAME ASSEMBLYE317200571NOT AVAILABLE, USE PART 201407E318NOT AVAILABLE, USE PART 200241E318-6200241REEL 30" 7"dia 6blE320200256ADJUSTING SCREW & NUT, BEARINGE321200252 REEL CARRIER ASSEMBLY, RIGHTE322200255 REEL CARRIER ASSEMBLY, LEFTE32306106N/A,USE (1)06120, (1)06121E324200236REEL, TAKE-UPE32509004WASHER, REEL ADJUSTERE32703101SPROCKET, REEL, 28 TOOTHE32804008ROLL PIN, 5/16 X 1-1/8""E32920091565 - 79BRACKET, REAR MOWERE330NOT AVAILABLE, USE PART 200257E331B06015BUSHING, ROLLER, EXTRUSIONE331H07133 ROLLER, HI-CUTE331HB06016BUSHING, ROLLER HI-CUTE332B07041NOT AVAILABLE, USE PART 07354E332D07043 SPACER, ROLLER 1-15/32"E33302407WASHER, ROLLERE33420113665 - 70HOUSING, R M CTS, 17-1/2"E336NOT AVAILABLEE33703102SPROCKET, REAR MOWER,E33807021 CHAIN, REAR MOWERE338A07079LINK, CONNECTINGE338B07135LINK, HALFPage # 13NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionE339200268 GUARD, REAR MOWER CHAINE340ANOT AVAILABLEE341B200214 BRACKET, CLUTCH GUARD, RME342A200277BRACKET, REAR MOWER SHIELDE342B200917BRACKET, MOWER SHIELDE343200264PULLEY ASSEMBLY, COUNTERSHAFTE34406007BUSHING, PULLEY, RM, CTS E344E34520091865 - 72SHIFTER YOKE, REAR MOWERE345C20038872 & UPLUG, SHIFTER YELLOW - ZINCE346200266CLUTCH, SLIDING JAW, RME348NOT AVAILABLEE348D07022GRIP, SHIFTER, 3/16 X 1""E348E0450772 & UPNOT AVAILABLE, USE PART 202438E35020092065 - 74PULL ANGLE UNIT, REAR, WME351NOT AVAILABLEE35204505SPRING, PULL ROD, WING MOWERE353200145PULL ARM UNIT, RIGHT, WME354200150PULL ARM UNIT, LEFT, WME355200921THRU 84FRAME, WING MOWERE355H200294 PLATE, SIDE ADJUST, WING MOWERE356200820 BED KNIFE FRAME, WING MOWERE35708008BRACKET, LIFTERE358200293NOT AVAILABLE, USE PART 201504E35905022PIN, CLUTCH, REAR MOWERE360200922THRU 84REEL ASSEMBLY, 5 BLADE 6 DIA"E361200236THRU 84REEL, TAKE-UPE36203601PULLEY, WING MOWER, BC50 X 3/4E36309050BRACKET, ROLLER ASSEMBLYE364200302 SHAFT, ROLLER, WING MOWERE366A200303 BRACKET, SHIELD, WING MOWERE366B200235THRU 84UPRIGHT, SHIELD, WING MOWERE366C200807SHIELD, RUBBER, OUTSIDE , RUBBER, INSIDE , LEFT, WING MOWERE366R200304SHIELD, LEFT, WING MOWERE367R200656 HOOK, RIGHT, WING MOWERE369200287 SCRAPER, PULLEYE370200923BRACKET, LEVER, REAR MOWERE371NOT AVAILABLEE372NOT AVAILABLE, USE PART 200256E372A200256ADJUSTING SCREW & NUT, BEARINGE373A03915THRU 93BELT, HIGH SPEED, WING MOWERE373B03906THRU 93BELT, WING MOWER A36E800B200601 FRAME, REAR MOWERE800H08017STUD, REEL FRAMEE800L200560 FRAME, LEFT WELDMENTE800R200559 FRAME, MOWER,E802200360THRU 87PULL YOKE, AVAILABLEE80703105SPROCKET, REAR MOWER,E808NOT AVAILABLEE809NOT AVAILABLEE81004521 SPRING, PULL YOKEPage # 14NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionE811NOT AVAILABLEE812NOT AVAILABLEE813C07039GRIP, HANDLE, 3/8 X 1-1/4""E814NOT AVAILABLEE815NOT AVAILABLEE816NOT AVAILABLEE81720107165 ONLYHOUSING, CTS, R M, 12-1/2"E818NOT AVAILABLEE81906014BUSHING, CTS HOUSINGE82020107565 ONLYCOUNTERSHAFT, R M, 15-1/2"E821200363THRU 87 PULL ROD, WING MOWERE822NOT AVAILABLEE823NOT AVAILABLEE823D09044GAURD, CLUTCH, REAR MOWEE823E200613 BRACKET, CLUTCH SHIELDE824NOT AVAILABLEE825NOT AVAILABLEE82603601PULLEY, WING MOWER, BC50 X 3/4E826A04004ROLL PINE82720107865 - 68SCRAPER, PULLEYE828200366 HINGE ROD, FOOT RESTE829L200364 FOOT REST, LEFTE829R200365 FOOT REST, RIGHTE83003109SPROCKET, REAR MOWER, 16TE830C04005PIN, SPROCKET, REAR MOWERE831200571NOT AVAILABLE, USE PART 201407E832NOT AVAILABLEE833200581 REEL CARRIER, RIGHTE833D02622WASHER, BEARING CARRIERE833E03508REEL CARRIER SEALE833F02621WASHERE834200584 REEL CARRIER, LEFTE835201079NOT AVAILABLEE835RNOT AVAILABLEE836NOT AVAILABLEE836HNOT AVAILABLEE837NOT AVAILABLEE837HNOT AVAILABLEE838-5201082 REEL, 30" 8"dia 5blE838-6200572 REEL, 30" 8"dia 6blE838I201083PIN REELE84006106N/A,USE (1)06120, (1)06121E841200597 HOOK, RIGHT WING MOWERE842200596 HOOK, LEFT WING MOWERE843200592 BRACE, SHIELDE843A20059386 & UPLIFTER WELDMENT ,WING MOWERE843B0401365 - 68KEY, WOODRUFF #11E844200585 BRACE, RIGHT SHIELDE845200703 BRACE, LEFT GRASS SHIELDE846A03916BELT, WING MOWER, B43E846B03917THRU 75NOT AVAILABLEE846C0391176 & UPBELT, REAR MOWER, B47E846HS03919BELT, HI SPEED B42Page # 15NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionE84707077 CHAIN-RM-#40 47PE847A07078 LINK, CONNECTINGE84820108465 - 68PIN, WING MOWER YOKEE849200828 SPRING LOCK, HOOKE85006021NOT AVAILABLE, USE PART 06006E851NOT AVAILABLEE852NOT AVAILABLEE85306011BUSHING,E85503607PULLE YE8560451665 - 68TORSION SPRINGE857200918THRU 72SHIFTER YOKE, REAR MOWERE858200266CLUTCH, SLIDING JAW, RME85920108765 - 68BRACKET, CLUTCH LEVER, R ME861NOT AVAILABLEE862NOT AVAILABLE, USE PART 04510E863C02632DUST CAP, ROLLER BRACKETE865NOT AVAILABLEE866200704BED KNIFE FRAME, W/RIVETED KNIE866C201089BRACKET, ANTI-SCALP ROLLERE866D02067BOLT, 1/2 20 X 2 1/4E866E02070BOLT, 1/2 20 X 2 3/4E866S02092SCREW, FLATHEAD 1/2-13 X 1-3/4E867L200655 HOOK, LEFT, WING MOWERE870200644 ADJUSTING WRENCHE871201093THRU 83SHIELD, IDLER, REAR MOWERE872NOT AVAILABLEE873NOT AVAILABLEE875NOT AVAILABLEE876200925 BRACKET, ROLLER, ANTI-SCALP KTE876AL200752 ASSEMBLY,ROLLER BRKT,L REARE876AR200753 ASSEMBLY,ROLLER BRKT,RT REARE876B200751 ADJUSTER,ROLLER BRKT, RME876C200636 ADJUSTER, ROLLER BRKTE876D02238NUT, 5/8-11, ROLLER BRACKETE877C201095 CUP, BEARING, OUTERE877D201096 SLEEVEE877E200624 SHAFT, ROLLER "E877FNOT AVAILABLEE877H02623WASHER, 1 "E877J02624WASHER, 1-5/8 "E877K04019SNAP RING, 3 DIA"E877L03509OIL SEAL, INNERE877M03513OIL SEAL, OUTER PARTS ONLYE877N03514O-RING, 2-5/8 (PREC.)"E877P03511O-RING, 3/4 (PREC.)"E877Q04056ROLL PIN 1/4 X 1-1/8""E877R04055ROLL PIN 1/8 X 3/4E877RC201097 RUBBER COVER ROLLER ASSMBLYE877S02503WASHER, 1/8 X 3/4" "E877T02502WASHER, 1/16 X 3/4" "E877U02058THRU 87BOLT, 1/2 20 X 3/4 CAP SCREWE877V0208588 & UPCAP SCREW 1/4-20 X 3/4E878B0602388 & UPBUSHING, FRONT ROLLERPage # 16NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionE88020109889 - 91BRACKET, W/O SEAT ADJUSTERE880H07090 SWITCH, SAFTEY, N/CE880J20044991 & UPWASHER, SEAT SPRINGE880K0451292 & UPSPRING, SEATE88120045089 & UPBRACE, REAR MOWER LIFTE88220045489 & UPPIVOTE883200451 HANDLEE88408030ROD, PULLE88520046291 7 UPHINGE , SEATEE30020011976 & UPLIFTER BAR, REAR MOWEREE30120012070 & UPLIFTER HANDLE WELDMENT,EE30220090870 - 75LIFTER ROD, REAR MOWEREE307NOT AVAILABLEEE30820091276 - 81IDLER ARM UNIT, REAR MOWEREE3110450470 & UPSPRING, REAR MOWEREE33020025779 & UPSHAFT ASSEMBLY, REAR MOWEREE33420026171 & UPHOUSING, REAR MOWER CTS,EE3350600685 & UPBUSHING SAE 841EE33620026371 & UPCOUNTERSHAFT, REAR MOWEREE337HS03106SPROCKET, REAR MOWER CTSEE343200264PULLEY ASSEMBLY, COUNTERSHAFTEE34520027173 & UPYOKE, SHIFTER, REAR MOWEREE34820027673 & UPSHIFTER LEVER, CLUTCH, RMEE35020013775 & UPPULL ANGLE UNIT, REAR, WMEE35120015175 & UPPULL ROD, WING MOWEREE35520026285 & UPRM CTS TUBEEE35520028285 & UPWING MOWER FRAMEEE360NOT AVAILABLE, USE PART 200296EE360-620029687 & UP REEL 21" 7"dia 6blEE37020027373 & UPBRACKET, CLUTCH LEVER, RMEE80120106065 - 71PULL PLATE, WING MOWEREE803NOT AVAILABLEEE80703107SPROCKET, SLOW DOWN, 20TEE808NOT AVAILABLEEE81520058768 & UPBRACKETEE81620064068 & UPBRACKET, RT. REAR YOKEEE81720107266 - 68HOUSING, CTS, R M, 10-11/16"EE8190600685 & UPBUSHING SAE 841EE82020107666 - 69COUNTERSHAFT, R M, 20-1/2"EE823A200586 SHIELD, REAR MOWEREE823B200591 SHIELD, WING MOWEREE82603606PULLEY, HIGH SPEEDEE83003108SPROCKET, HI SPEED, 15TEE832200611 GUARD, RM CHAINEE836NOT AVAILABLEEE836H201080BRACKET, RIGHT,EE837NOT AVAILABLEEE837H201081BRACKET, LEFT,EE848200598NOT AVAILABLE, USE PART 202450EE85220108569 - 74IDLER ARM, REAR MOWEREE8560451769 - 74TORSION SPRINGEE85720027173 & UPYOKE, SHIFTER, REAR MOWEREE86120064273 & UPSHIFTER LEVER, CLUTCH, REARPage # 17NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionEE8650450773 & UPNOT AVAILABLE, USE PART 202438EE8680602275 ONLYBUSHING, PULL BRACKET, REAREE876AL200618 ROLLER BRKT, LEFT COMPLETEEE876AR200616 ROLLER BRKT, RIGHT COMPLETEEE876L200619 BRACKET, ROLLER, LEFT (WELD)EE876R200617 BRACKET, ROLLER, RIGHT (WELD)ET80320046976 & UPYOKE, PULL, REAR MOWERET803E20046876 & UPBUSHING, RM PULL BRACKETET80820106376 & UPLIFTER BAR, REARET81207050 LIFTER CHAINET81320107076 & UPLIFTER, REAR MOWERET81720060685 & UPNOT AVAILABLE, USE PART 200705ET85220047576 & UPIDLER ARM, RM 84"ET8560451776 & UPTORSION SPRINGEV867-120109175 ONLYPULL YOKE, REAR MOWEREW30720010882 & UPNOT AVAILABLE, USE PART 200109EX300NOT AVAILABLEEX307NOT AVAILABLEEX308NOT AVAILABLEEX334200916HOUSING, REAR MOWE CTS 17-3/16EX80320106169 - 74PULL YOKE, REAR MOWEREX808NOT AVAILABLEEX808D0600289 & UPBUSHING SAE 841EX81220106769 - 84LIFTER CHAIN, REAR MOWEREX81720107369 - 72HOUSING, CTS, R M, 20-1/2"EX85220108675 ONLYIDLER ARM, REAR MOWEREX8560453075 ONLYTORSION SPRING, REAR MOWEREX85920027373 & UPBRACKET, CLUTCH LEVER, RMEX86720109275 - 89PULL PLATE, REAR MOWEREX867A20045889 & UPROD, PULLEX877A20063888 & UPNOT AVAILABLEEX877B0903488 & UPCUP, BEARING, INNEREX877C0903588 & UPCUP, BEARING, OUTEREX877D20062588 & UPSLEEVE, ADJUSTER, ROLLEREX877M0351088 & UPOIL SEAL, OUTEREX880M20076891 & UPBRACKET, SAFETY SWITCHESEY30720010882 & UPNOT AVAILABLE, USE PART 200109EY30820011582 & UPIDLER ARM UNIT, REAR MOWEREY80320046975 ONLYYOKE, PULL, REAR MOWEREY808NOT AVAILABLEEY81720107473 - 84HOUSING, CTS, R M, 18-1/8"EY820200610 COUNTERSHAFT, R M, 18-1/2"EZ30220012476 & UPLIFTER ROD, REAR MOWERH801NOT AVAILABLE, USE PART 200422H802NOT AVAILABLE, USE PART 200398H803200399 BULL GEAR WITH HUBH804200402 DIFFERENTIAL CAGEH80503010BEVEL GEAR, SIDE GEAR, DIFFERENTIALH807200405 WASHER, PINION GEAR, PINION SHAFT, REVERSE GEARS, INC. SHAFTH811200408 INTERMEDIATE GEARS,Page # 18NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionH811D200412 OIL SLINGERH812200413 SPLINE SHAFTH813200407 THRUST WASHER, , ROLLER, 1-31/32 "H81506107BEARING, NEEDLE, 7/8 "H81703506OIL SEALH818200414 INPUT GEAR 12TH819200419 SHIFTER FORKH82007010NOT AVAILABLE, USE PART 07006H821NOT AVAILABLE, USE PART 07006H82204049PLUG, WELCH, DIFF. CASEH823NOT AVAILABLEH824NOT AVAILABLEH825NOT AVAILABLEH825A200095COLLAR, REAR AXLEH825B0401665 - 68ROLL PIN, 1/4 X 1-3/4""H826200096CAP, AXLE, LEFT ENDH827A200686 SHIM, OUT REAR AXLE,H827B200821SHIM, AXLE, LEFT END, 1/16"H827C200687NOT AVAILABLE, USE PART 09046H827D200688NOT AVAILABLE, USE PART 09047H828200441 AXLE, REARH82907073 WHEEL, REAR 8 X 12H830-6NOT AVAILABLEH830-807136 TIRE 8 X 12H830ANOT AVAILABLEH830B07075 TIRE & WHEEL, 23/850 X 12H831200426 STEP PULLEYH83204519SPACER, DIFFERENTIAL BEARINGH83306104THRU 67BEARING, BALL, 1-3/8 "H8340451869 - 71SPRING, SHIFTER LEVERH83620110269 - 71BRACKET, REAR SHIFTERH83720110369 - 71LUG, GEAR SHIFTERH83820110469 - 71LINK, GEAR SHIFTERH839201105THRU 74RADIUS ROD, REAR AXLEH840200097BRAKE DRUMH841200099BAND, BRAKE WITH LININGH841B20010165 - 68BRAKE BAND LININGH842200102LEVER, BRAKE BANDH843NOT AVAILABLEH844201106THRU 84PIVOT ASSEMBLY, BRAKEH845201107THRU 84NOT AVAILABLE, USE PART 05032H84607023THRU 82GRIP, LEVER, 3/16 X 3/4""H849200466 COLLAR, SHIFT LEVERH850NOT AVAILABLE, USE PART 07054H850A0905785 & UPCALIPER, PUCKH850B20110888 & UPPLATE, BACKUPH85220048285 & UPPIVOT, BRAKEH853NOT AVAILABLEH85420111085 - 86LINKAGE, BRACE, UPPERH85520048685 & UPDISC, BRAKEH85620111185 - 86PLATE, CALIPER MOUNTH8570903285 - 91NOT AVAILABLEPage # 19NATIONAL MOWER COMPANYCROSS REFERENCE PARTS LISTOld #New #YearDescriptionH85820111285 & UPBATTERY BOXH85920111385 & UPBOLT, HOLDOWNH860NOT AVAILABLEH861200555 BAR, BATTERY HOLDOWNHH801200422 DIFFERENTIAL CASE, RIGHTHH802200398 DIFFERENTIAL CASE, LEFTHH82107006 GASKET SET, 2-07010 1-07006HH823NOT AVAILABLEHH824NOT AVAILABLEHH8250350782 - 87SEAL, REAR AXLEHH825B20109982 - 87SEAL CARRIER, REAR AXLEHH825C20110082 - 87OIL SEAL & CARRIERHH8340450772 & UPNOT AVAILABLE, USE PART 202438HH835NOT AVAILABLE, USE PART 200479HH83620047872 & UPBRACKET, REAR SHIFTERHH83720038872 & UPLUG, SHIFTER YELLOW - ZINCHH84607022GRIP, SHIFTER, 3/16 X 1""HH8500705487 & UP CALIPERHH853201109LINKAGE, BRACE, LOWERHH8540801287 & UPLINKAGE, BRACE, UPPERHH8570905691 & UPBATTERY COVERHX823NOT AVAILABLE, USE PART 200247HX824NOT AVAILABLE, USE PART 200437HX8250351288 & UPSEAL, REAR AXLEHX83520047985 & UPSHIFTER LEVERHX8530801389 & UPLINKAGE, LOWERHX85620066787 & UPPLATE, CALIPER MOUNTHX85920076992 & UPBATTERY BOX, SIDE POSTHX859C0803392 & UPROD, SIDE POST BATTERYHX859E20077492 & UPBRACE, SIDE POST BATTERYHX859F20077592 & UPHOLDDOWN, SIDE POST BATTERYHY82320042785 & UPRT AXLE HOUSINGHY82420043785 & UPLT AXLE HOUSINGPage # 20

Related search queries